Download  Print this page

Sony HVR-V1J Service Manual

Digital hd video camera recorder.
Hide thumbs

Advertisement

HVR-V1J/V1U/V1N/V1E/V1P/V1C
SERVICE MANUAL
Ver. 1.0 2006.11
Revision History
Revision History
How to use
How to use
Acrobat Reader
Acrobat Reader
N MECHANISM (MDX-N111)
Link
Link
SPECIFICATIONS
MODEL INFORMATION TABLE
SERVICE NOTE
DISASSEMBLY
The components identified by
mark 0 or dotted line with
mark 0 are critical for safety.
Replace only with part num-
ber specified.
HVR-V1J/V1U/V1N/V1E/V1P/V1C
9-852-158-11
BLOCK DIAGRAMS
FRAME SCHEMATIC DIAGRAMS
SCHEMATIC DIAGRAMS
PRINTED WIRING BOARDS
Les composants identifiés par une
marque 0 sont critiques pour la
sécurité.
Ne les remplacer que par une pièce
portant le numéro spécifié.
DIGITAL HD VIDEO CAMERA RECORDER
Sony EMCS Co.
RMT-831
US Model
Canadian Model
AEP Model
E Model
Chinese Model
Japanese Model
REPAIR PARTS LIST
ADJUSTMENT
INSTRUCTION MANUAL
Published by Kohda TEC
2006K0500-1
© 2006.11

Advertisement

Table of Contents

   Also See for Sony HVR-V1J

   Related Manuals for Sony HVR-V1J

   Summary of Contents for Sony HVR-V1J

  • Page 1 0 are critical for safety. sécurité. Replace only with part num- Ne les remplacer que par une pièce ber specified. portant le numéro spécifié. DIGITAL HD VIDEO CAMERA RECORDER 2006K0500-1 HVR-V1J/V1U/V1N/V1E/V1P/V1C © 2006.11 Sony EMCS Co. 9-852-158-11 Published by Kohda TEC...
  • Page 2 OVERALL SECTION-1 OVERALL SECTION-2 OVERALL SECTION-3 LENS SECTION BT BLOCK CABINET (R) SECTION LCD PANEL BLOCK CABINET (L) SECTION CABINET (L) BLOCK HANDLE SECTION EVF BLOCK HANDLE BLOCK MECHANISM DECK LS/MECHANICAL CHASSIS LS/MECHANICAL CHASSIS SECTION BLOCK ASSEMBLY-1 BLOCK ASSEMBLY-2 HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 3: Electrical Parts List

    TT-003 BOARD GG-003 BOARD FP-228 FLEXIBLE BOARD UU-003 BOARD HH-003 BOARD WW-003 BOARD FP-483 FLEXIBLE BOARD II-003 BOARD FP-484 FLEXIBLE BOARD XX-015 BOARD JJ-004 BOARD YY-003 BOARD FP-485 FLEXIBLE BOARD NN-003 BOARD FP-486 FLEXIBLE BOARD ZZ-003 BOARD OO-003 BOARD HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 4: Repair Parts List

    : Argentine model AUS : Australian model : Brazilian model : Chinese model CND : Canadian model : East European model HK : Hong Kong model : Japanese model : Tourist model : Korea model : North European model HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 5: Exploded Views

    5-1-1. OVERALL SECTION-1 Handle Section (See Page 5-11) Cabinet (L) Section (See Page 5-9) Overall Section-2 (See Page 5-3) Ref. No. Part No. Description Ref. No. Part No. Description 2-891-978-11 CABINET, TOP 2-630-005-31 SCREW (M2), NEW TRUSTER, P2 (Black) HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 6 * 58 X-2149-998-1 FRAME ASSY, MD 1-870-118-11 FP-496 FLEXIBLE BOARD 3-062-214-01 SCREW (M1.4X1.5) (Silver) 1-870-115-11 FP-493 FLEXIBLE BOARD 2-630-005-31 SCREW (M2), NEW TRUSTER, P2 (Black) 2-892-031-11 COVER (F), HINGE 2-891-494-11 SCREW (M2), NEW TRUSTER, P2 (Red) 1-870-113-11 FP-491 FLEXIBLE BOARD HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 7 1-815-005-11 CONNECTOR, DC-IN 1-870-117-11 FP-495 FLEXIBLE BOARD 2-630-005-31 SCREW (M2), NEW TRUSTER, P2 (Black) X-2149-995-1 CABINET (L) ASSY (D), JACK 2-891-494-11 SCREW (M2), NEW TRUSTER, P2 (Red) 2-891-959-01 DC, JACK LID A-1217-208-A II-003 BOARD, COMPLETE 3-080-206-21 SCREW, TAPPING, P2 (Black) HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 8 3-073-686-01 SCREW (M2X2.5) (Silver) 1-479-812-11 SWITCH BLOCK, CONTROL (CK18500) 3-318-203-11 SCREW, TAPPING, P2 (Black) A-1223-596-A PRISM ASSY (SERVICE) (Note 1, 2) 7-627-852-18 SCREW, PRECISION +P 1.7X4 TYPE3 (Black) * 161 2-891-979-01 PLATE (CMOS), INTERCEPTION 3-719-408-11 SCREW (B2), TAPPING, P3 (Silver) HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 9 3-968-771-01 SPRING, COMPRESSION 3-060-595-01 CLAW, BT LOCK 2-891-966-01 PANEL, BATTERY 3-968-770-01 SHAFT, BT 2-178-805-01 FOOT, RUBBER 0 BT901 2-891-968-01 SHEET METAL (L), STRAP 1-694-411-31 TERMINAL BOARD, BATTERY 2-891-970-11 COVER, BT RELEASE 3-080-206-11 SCREW, TAPPING, P2 (Black) 2-891-967-01 RELEASE (SW) HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 10 1-825-260-23 LOUD SPEAKER (1.6CM) 3-061-234-01 NUT (M6X0.5) 2-635-562-11 SCREW (M1.7) (Black) * 259 2-899-674-01 SHEET (HH), INSULATING 2-891-494-11 SCREW (M2), NEW TRUSTER, P2 (Red) A-1217-214-A WW-003 BOARD, COMPLETE 3-080-206-21 SCREW, TAPPING, P2 (Black) * 261 2-892-030-01 FRAME, JACK FIXED HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 11 1-479-622-11 BLOCK, LIGHT GUIDE PLATE (3.5) X-2159-312-1 CABINET (R) ASSY (D), PANEL LCD901 8-753-270-54 ACX545AKA-1 2-635-562-11 SCREW (M1.7) (Black) 2-892-046-11 COVER (R), HINGE 2-630-005-31 SCREW (M2), NEW TRUSTER, P2 (Black) X-2159-310-1 HINGE ASSY 2-891-494-11 SCREW (M2), NEW TRUSTER, P2 (Red) 3-090-382-21 COVER (REAR), HINGE HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 12 Part No. Description Ref. No. Part No. Description 1-479-814-21 SWITCH BLOCK, CONTROL (PL18500) 2-891-494-11 SCREW (M2), NEW TRUSTER, P2 (Red) 2-891-976-01 COVER, GRIP A-1217-230-A FP-485 FLEXIBLE BOARD, COMPLETE 3-080-206-21 SCREW, TAPPING, P2 (Black) * 356 X-2159-301-1 FRAME ASSY, CS HVR-V1J/V1U/V1N/V1E/V1P/V1C...
  • Page 13 X-2159-304-1 CABINET (L) ASSY (D) * 409 2-892-002-01 BRACKET (F), GRIP BELT * 404 2-892-003-01 BRACKET (R), GRIP BELT 2-630-005-31 SCREW (M2), NEW TRUSTER, P2 (Black) 2-178-805-01 FOOT, RUBBER 3-080-206-21 SCREW, TAPPING, P2 (Black) * 406 2-892-005-01 RETAINER, PS HVR-V1J/V1U/V1N/V1E/V1P/V1C 5-10...
  • Page 14 3-080-206-21 SCREW, TAPPING, P2 (Black) 3-165-904-01 WASHER, SCREW STOPPER 3-080-205-21 SCREW, TAPPING, P2 (Silver) 3-060-810-01 BASE, MICROPHONE HOLDER 7-682-549-09 SCREW +B 3X10 (Black) * 460 2-892-090-01 KEY, RUBBER TACT 3-060-811-21 SCREW (M5) (Black) A-1217-229-A FP-484 FLEXIBLE BOARD, COMPLETE HVR-V1J/V1U/V1N/V1E/V1P/V1C 5-11...
  • Page 15 X-2159-326-1 TILT ASSY, VF 2-633-596-01 SHEET (1), VF PRISM 2-633-595-01 SHEET (2), VF DIFFUSION 2-892-123-01 EYE CUP LCD902 8-753-210-99 LCX068AK-1 2-892-120-01 LAMP, VF HOLDER, 3-080-206-21 SCREW, TAPPING, P2 (Black) A-1217-213-A UU-003 BOARD, COMPLETE 3-318-203-11 SCREW, TAPPING, P2 (Black) HVR-V1J/V1U/V1N/V1E/V1P/V1C 5-12...
  • Page 16 3-080-206-21 SCREW, TAPPING, P2 (Black) * 558 2-894-845-01 TAPE (XR) 2-655-582-11 SCREW 0+P2 M2 NEWTRU-STAR (Silver) A-1217-233-A FP-488 FLEXIBLE BOARD, COMPLETE 3-061-062-11 BOLT (M2.6) (Black) 2-892-068-01 SHEET METAL, XL BELT 3-080-202-21 SCREW (M2), LOCK ACE, P2 (Silver) 2-892-069-01 SHEET (D), POWDER PREVENTION HVR-V1J/V1U/V1N/V1E/V1P/V1C 5-13...
  • Page 17 3-703-816-08 SCREW (M1.4X1.4), SPECIAL HEAD A-1080-997-A MD (N100) SUB ASSY A 3-703-816-13 SCREW (M1.4X2.0), SPECIAL HEAD X-2149-724-1 COMPARTMENT ASSY, CASSETTE 3-315-414-31 WASHER 2-342-926-01 SPRING (ARM S), TENSION COIL 2-546-417-01 SCREW (M1.4) M901 A-1128-533-A DRUM (DEH-33B-R) 2-342-933-02 PLATE, TOP HVR-V1J/V1U/V1N/V1E/V1P/V1C 5-14...
  • Page 18 2-342-705-01 GEAR (T), GL X-2024-469-1 ARM (T) ASSY, GL 2-342-902-01 SPRING, TENSION REGULATOR X-2024-474-1 TABLE ASSY, T REEL 2-342-716-01 SPRING (T), TORSION COIL 3-703-816-08 SCREW (M1.4X1.4), SPECIAL HEAD X-2024-476-1 ARM ASSY, PINCH (for adjustment) 2-342-906-01 SPRING (PINCH RETURN), TORSION HVR-V1J/V1U/V1N/V1E/V1P/V1C 5-15...
  • Page 19 2-342-615-01 GEAR, NO.2 Q901 6-550-672-01 TRANSISTOR PT4850FJE00F (TAPE END) 2-342-691-01 GEAR, NO.1 Q902 6-550-672-01 TRANSISTOR PT4850FJE00F (TAPE TOP) 2-637-945-01 MOTOR HOLDER S901 1-786-448-22 SWITCH, PUSH (1 KEY) (CC DOWN) 3-895-822-71 SCREW (M1.2X2), SPECIAL, 0 2-342-689-01 WORM SHAFT (2J) HVR-V1J/V1U/V1N/V1E/V1P/V1C 5-16...
  • Page 20 RMT-831 8-814-298-90 1-478-495-41 Note: INSTRUCTION MANUAL (PDF) of each language are included in CD-ROM “Manuals for Digital HD Video Large Eyecup Lens Hood with Lens Cover Camera Recorder”. 2-892-124-01 2-892-688-01 • Refer to page 5-1 for mark 0. HVR-V1J/V1U/V1N/V1E/V1P/V1C 5-38...

This manual is also suitable for:

Hvr-v1jnHvr-v1eHvr-v1pHvr-v1cHvr-v1uHvr-v1n ... Show all

Comments to this Manuals

Symbols: 0
Latest comments: